CONTROL AGENCY

MINNESOTA POLLUTION

National Pollutant Discharge Elimination System/State Disposal System

MN0024368

Permittee: City of Northfield
Facility name:

Receiving water:

Township: Waterford
Issuance date: TBD
Expiration date: TBD

Northfield Wastewater Treatment Facility
Cannon River - Class 2Bg, 3C, 4A, 4B, 5, 6 Water
County: Dakota

The state of Minnesota, on behalf of its citizens through the Minnesota Pollution Control Agency (MPCA), authorizes the
Permittee to operate a disposal system at the facility named above and to discharge from this facility to the receiving
water named above, in accordance with the requirements of this permit.

The goal of this permit is to reduce pollutant levels in point source discharges and protect water quality in accordance
with the U.S. Clean Water Act, Minnesota statutes and rules, and federal laws and regulations.

Although this permit is effective on the issuance date identified above, the limits and monitoring requirements are not
effective until XX/01/XXXX. This permit expires at midnight on the expiration date identified above.

Signature:

This document bas been electronically signed.

Randy Thorson, P.E.
Supervisor

for the Minnesota Pollution Control Agency

Metro Regional and Infrastructure Financing Unit

Municipal Division

Submit eDMRs
Submit via the MPCA e-Services at
https://rsp.pca.state.mn.us/TEMPO RSP/Orchestrate.do?initiate=true

Submit WQ reports to:

Electronically: wq.submittals.mpca@state.mn.us

include Water quality submittals form:
https://www.pca.state.mn.us/sites/default/files/wg-wwprm7-71.docx

Or, by mail:

Attention: WQ Submittals Center
Minnescta Pollution Control Agency
520 Lafayette Road North

St. Paul, MIN 55155-4194

Whoale Effluent Testing (WET} and Pretreatment Annualf Reports
must be mailed to the WQ Submittals Center

Questions on this permit?
For eDMR and other permit reporting issues, contact:
Jennifer Satnik {jennifer.satnik@state.mn.us) 651-757-2692

For specific permit requirements, please refer to:
Cara Omana (cara.omana@state.mn.us) 651-757-2891

Wastewater Permit Program general questions, contact;
MPCA, 651-282-6143 or 1-800-657-3938.



Mo R W e

Tahle of Contents

Page

Permitted facility deSCrIPEION covv e et e a1 T a2 o e e e a b s e sy 3
Location map of permitted facility ..o 4
FIOW QIBEFEM oo ettt s a b e saaee s ae s brne e et eeeetteeahter e ey er———eetbeiaarerebreetraeaanrares 5
Summary of stations and station [0CAtIONS ... e 6
PO FEQUITEMEBNLS c.evtitiieietree ettt ree e nre e eme e o er e estes sh b s b e oA bbb s e e s e e e b e e ek e e s e b e s R e s R TR e s e eE bbb s e e e s 7
SUDMILAl ACEION SUMMIATY 1eviuiir et ettt st e e b bas0s s b e o s r e b o ee e e b b e ds e RS r bR e e s s b b E s s s n et 29
31

[T o TR [T W Yo T £ L1 (1 LT =S OO OO O Oy ST PSR ST P PP SPP PP



Permit issued: TBD MN0024368
Permit expires: TBD Page 3 of 34

1. Permitted facility description

The Northfield Wastewater Treatment Facility {Facility) is located at 1450 Highway 3 North, Northfield, Minnesota
55057, Dakota County.

The Facility has a continuous discharge to the Cannon River and is designed to treat an average wet weather design flow
(AWWDF) of 5.2 million gallons per day (MGD}, an average dry weather design flow of 3.23 MGD, a five-day
carbonaceous biochemical oxygen demand strength of 185 milligrams per liter (mg/L), a total suspended solids
concentration of 150 mg/L, and a total phosphorus concentration of 8 mg/L. Thisis a Class A facility.

The existing Facility treats flow for the city of Northfield and the city of Dundas. The treatment process consists of a raw
wastewater pumping station, flow metering, fine screens, vortex grit removal, six rapid-mix tanks, chemical addition of
ferric chloride and polymer for phosphorus removal, two flocculation tanks, two lamella plate primary clarifiers, ten
upflow biological aerated filters, a filter backwash tank, and ultraviolet light disinfection. There are two Rotating
Biological Contactors (RBC) and secondary clarifiers that are still present but are not in use.

The biosolids treatment system consists of a raw biosolids storage tank, belt filter press dewatering, and lime/heat
pasteurization to produce exceptional quality biosolids. The biosolids are stored on-site until they are tand applied.

The MPCA has evaluated the treatment components of the Facility with regards to the total phosphorus limits in this
permit. At the time of permit issuance, the Facility is operating at less than the permitted AWWDF of 5.2 MGD and is
demonstrating the capability of meeting the total phosphorus effluent limits of 24.80 kg/day calendar month average
(Jun-Sep), 6,223 kg/year 12-month moving total (Jan-Dec), and 1.0 mg/L calendar month average (Jan-Dec). As the
Facility approaches its AWWDF, it may need infrastructure improvements and/or operational changes to maintain
compliance. This permit includes additional reporting requirements to assure compliance with the total phosphorus
effluent limits as the Facility's influent flows and/or poliutant loadings increase.

The Facility was delegated pretreatment authority on April 5, 2013.

The Facility is further described in plans and specifications on file with the MPCA, in an engineering report by the firm of
Bolton & Menk, Inc., dated April 23, 1998, and letters from Bolton & Menk, Inc., dated through February 23, 2000.

Changes to the Facility may result in an increase in pollutant loading to surface waters or other causes of degradation to
surface waters. If a change to the Facility will result in a net increase in pollutant loading or other causes of degradation
that exceed the maximum loading authaorized through conditions specified in the existing permit, the changes to the
Facility are subject to antidegradation requirements found in Minn. R. 7050.0250 to 7050.0335.

This Permit also complies with Minn. R. 7053.0275 regarding anti-backsliding.

Any point source discharger of sewage, industrial, or other wastes for which a NPDES permit has been issued by the
MPCA that contains effluent limits more stringent than those that would be established by Minn. R. 7053.0215 to
7053.0265 shall continue to meet the effluent limits established by the permit, unless the permittee establishes that less
stringent effluent limits are allowable pursuant to federal law, under section 402{o}) of the Clean Water Act, United
States Code, title 33, section 1342,



Permit issued: TBD
Permit expires: TBD

2.

Location map of permitted facility

Topographic Map of Permitted Facility

MNOO24368: Northfield Wastewater Treatment Facility

T112N, R1SW Section 30
Northfield, Dakota County, Minnoesota

B FRREERI -=."~ z )

Sl B o s
T AN L] I

B

D ’ .
[ Py ,f;;"”
fkﬂ vr-
BN i
*

Map produced by: MPCA Stalf, 11/5/2019
Source: USGS Quad
Scaly: 1:20,000

e mHosBi

A CC L4 AR PN U LA . .
- K ; \./ ‘-“} ) g§ i
g - ?
/ £y
[ A ") @ s r'l"‘ .
e Y |
I . WA
!’..{\ ‘ s
0 o y
0 A . i 5-._”
AL e
=T S ¥ pan iner e Sl ““'”(S"“"’""-'-*—:‘-f“”‘é‘[’: E
ol Hme Watorford] 3
¢ : b : .
R !
,} ™ b
1 o
) . - .
4 S | SN T "
[Northfeld Wastewater Treatrnent
"7

-ﬁ«%LD%&ﬁtg)- ,

T\_-r,

"
k f N 1
94 '__,/_ ‘_‘.:. L
T S
B

}M\} o
iy chyrghm 2013 Nal

£ —

o4 G.2Miles

MNO0024368
Page 4 of 34



MNO0024368

T8D

Permit issued

Page 5 of 34

Permit expires: TBD

Flow diagram

3.

splosoig o abeugig
uonedddy o} spiosorg
pueT SUS-UO
4
A wawpesl ), abeiolg
spllosorg Buualemag
uonezunaseq Y] spiosoig (] SPHOSOE
JeSH/BUT mey
&
WELTHTY
J
J9AIY UCUUED) uonsauISiC] (01) siany uone;s 4 Jusunesu ) Budwnd
opusnyz p PRiEiRY  j¢— Buduing |+ sisyue) — —
AN {eabojoig Alewng Aewugy Aeunsid MEY
A4
a1sepn
ysemyoeq

BJOS3UUI 'PIBLYHON
G10Z eyl g Jusweal] I9)EMaISEAN



Permit issued: TBD MNO0024368
Permit expires: TBD Page 6 of 34

4, Summary of stations and station locations

Station Type of station Local name PLS location
SD 006 Effluent To Surface Water Main Facility Discharge T112N, R19W, S30, NW Quarter of the SE Quarter
WS 001 Influent Waste Influent Waste Stream T112N, R19W, 530, NW Quarter of the SE Quarter